
Saipan Lagoon Use Management Plan  
Update—2017 

FINAL 

September 2017 
 

Prepared for: 
CNMI Bureau of Environmental and Coastal Quality, 
Division of Coastal Resources Management 
 

Prepared by: 
Horsley Witten Group  
Hofschneider Engineering Corporation 



SLUMP Update 2017   ii 

Acknowledgements 
 
This effort was possible due to the enthusiastic participation of a diverse group of agencies, 
organizations, and other community stakeholders in the Lagoon User Forum, as well as broad 
participation in a short user survey.  Specifically, we appreciate the input from members of the Marine 
Sports Operators Association, as well as survey distribution support from MINA.  Matt Kendall and Bryan 
[...]
 Hospital, Gualo Rai 

 High density of injection wells 

 Garapan CAP 

Achugao 

 2.7 sq mi, dense development along shoreline, 
pristine upper watershed; 10% IC 

 Villages- Tanapag, As Mahetog, Achugao, San 
Roque, and portions of Askina and Nansu 

 Most development along middle road is 
sewered (Sadog Tasi WWTP) 

 Hotels- Aqua Resort, Nikko, Plumeria  

 Abandoned shopping mall; Dogas Dump; 
Tanapag meeting hall 

 2.9 shoreline/2.5 beach miles 

 Beaches/parks- Tanapag 

 Intermittent streams, pristine waterfalls; 
Agatan stream assessment completed; 
little known about wetland complex; 
stream restoration 
https://www.youtube.com/watch?v=Zmm
HE0Lf-ZY 

 Community-based NPS educational and 
outreach campaign for bacteria loading 

 Hashers and hikers in upper watershed 

As Matuis 

 2.1 sq mi; least developed;  <7% IC 

 Marianas Country Club (golfcourse) 

 Villages- As Matuis, Matansa, and Marpi  

 Hotels- Mariana Resort and Spa 

 2.1 shoreline/1.0 beach miles  

 Beaches/parks- Paupau, Wing Beach 
Green sea turtle nesting; no driving on 
beach “Jewel of Sapian” 

 
 



State of the Lagoon Report - Saipan, CNMI  44 

Table 4.2:  Watershed Statistics by Data Source* 

 
Achugao As Matuis Susupe 

West 
Takpochao 

Mañagaha 

Total Area (BECQ watersheds) 
    

Acres 1,745 1,333 3,625 4,175 15 

Sq. mi 2.7 2.1 5.7 6.5 0.02 

Acres impervious cover   
     

NOAA CSC 2005-
QuickBird 

174.6 103 658 684 0.48 

% watershed IC 10% 8% 18% 16% 3% 

USFS 2005 IKONOS 119.4 87.3 573.0 527.6 0.2 

% watershed IC 7% 7% 16% 13% 1% 

Stream miles       

Waterlines (BECQ 2007 
0.5 m LIDAR) 

6.1 3.3 7.6 17 - 

hydrolines (BECQ, USGS 
DRGs) 

6.4 0.5 2.1 7.7 - 

Wetland acres      

USFS 2005 IKONOS 
(wetland plus water) 

0.7 3.5 94.1 3.8 - 

USFW and BECQ 60.8 3.3 489.2 60.7 - 

Arriola et al., 2016 61.1 0 454.8 61.4 - 

Length of Shoreline (Arriola et al., 2016)     

Shoreline miles 2.9 2.1 4.6 8.3  

Beach miles 2.5 1.0 4.2 4.3  

*analysis completed prior to BECQ release of 2017 revised watershed boundaries and drainage basins  
 

 

4.1 Land Cover 

Changes in land cover can have a substantial impact on watershed function.  Natural vegetation 
is replaced with roads, roof tops, parking lots, buildings, or compacted soils during urbanization. 
This results in less canopy interception of rainfall, reduced infiltration and evapotranspiration 
by plants, and more surface runoff.  Surface runoff can erode areas of exposed soil (badlands), 
stream channels, unpaved roads; damage infrastructure; and contribute to increased flooding.  
Runoff often conveys pollutants to downstream waterbodies and can cause fluctuations in 
salinity, water levels, as well as increased water temperatures.  In general, impacts to water 
quality, aquatic biota, stream morphology, and hydrologic functions are observed in 
watersheds with 10% or greater impervious cover (IC) (CWP, 2003).  
  
NOAA Coastal Change Analysis Program (C-CAP) QuickBird analysis in 2005 generated an 
impervious coverage map for Saipan (see Appendix A, Map 6), which results in 1-3% higher 
impervious cover estimates for each watershed when compared to a 2006 USFS land cover 
analysis using similar data source, but different algorithms (see Table 4.3).  In general, the C-
CAP data is more accurate with impervious cover, but the USFS is better with vegetative classes.  



State of the Lagoon Report - Saipan, CNMI  45 

Susupe and West Takpochao watersheds exceed the 10% impervious threshold using both data 
sources.  Given this, the water quality impairments of coastal, wetland, and stream assessment 
segments in these two watersheds are not surprising.  Additionally, the history of land cover 
alteration and intensive land uses of pre- and post-war Saipan (i.e., large-scale agriculture, 
industrial development, and deforestation) suggests that legacy sediments and contaminants 
may likely complicate anticipated pollutant loading from current land use conditions (Denton et 
al., 2014).   
 
Appendix A, Map 7 shows watershed land use based on 2010 parcel data.  Given that the 
majority of parcels do not include a listed classification, this particular land use data is less 
informative than the land cover data developed by USFS using 2005 IKONOS imagery (see 
Appendix A, Map 8).  Table 4.4 summarizes a breakdown in land cover types for each 
watershed, and Table 4.5 provides a percentage breakdown of the major land cover categories.   
 

Table 4.4: Acres Land Cover/Vegetation by Watershed (USFS derived from 2005 IKONOS)* 

*analysis completed prior to BECQ release of 2017 revised watershed boundaries and drainage basins 
 

 

Wetlands located along the coast or at lower watershed elevations often play a role in runoff 
management by intercepting and detaining flows before they are discharged to the coastal 
waters (see Appendix A, Map 5).  Wetlands functioning in this capacity can be considered a 
valuable factor in watershed resiliency.  Table 4.6 shows a breakdown in wetland type for each 
of the four watersheds based on USFW and BECQ data. 

Land Cover Class 
Acres 

Achugao As Matuis Susupe W.Takpochao Managaha 

Agroforest 0.4 
 

7.0 3.7 
 

Agroforest – Coconut 20.7 
 

147.6 
  

Barren/Sandy Beach/Bare 
Rocks 

7.0 16.1 12.9 5.8 4.5 

Casuarina Thicket 
  

4.4 
 

2.7 

Cropland 0.4 2.9 2.6 1.8 
 

Leucaena Leucocephala 
(Tangantangan) 

199.8 471.3 59.8 65.1 
 

Mixed Introduced Forest 903.0 294.1 1,719.4 2,697.2 7.6 

Native Limestone Forest 40.4 
  

126.2 
 

Other Shrub and Grass 147.0 108.1 415.0 219.8 
 

Savanna Complex 195.6 
 

99.0 21.5 
 

Strand 
 

0.7 
   

Urban and Built-up 119.4 87.3 573.0 527.6 0.2 

Urban Vegetation 105.8 347.4 481.3 488.7 0.9 

Water 0.7 3.5 65.3 3.8 
 

Wetland 
  

28.8 
  

Total 1,740.2 1,331.5 3,587.4 4,161.3 15.9 



State of the Lagoon Report - Saipan, CNMI  46 

 
Table 4.5:  % Major Land Cover/Vegetation by Watershed (USFS derived from 2005 IKONOS)** 

Type Achugao As Matuis Susupe W.Takpochao Managaha 

Agroforest 1% 0% 4% 0% 0% 

Forest 54% 22% 48% 68% 48% 

Shrub/grass/sav/tangantagan 31% 44% 16% 7% 0% 

Impervious Cover 7% 7% 16% 13% 1% 

Urban vegetation 6% 26% 13% 12% 5% 

Total 100% 98% 98% 100% 55% 

* Grouping of land cover types into major categories.  Not all categories shown, which is why not all total 100%  
**analysis completed prior to BECQ release of 2017 revised watershed boundaries and drainage basins 

 
 

Table 4.6:  Wetland Acres by Watershed (USFW and BECQ)*  

Wetland Type Achugao As Matuis Susupe 
West 

Takpochao 

Constructed 

 
3.0 

 
0.3 

Estuarine and Marine Deepwater 0.1 
 

0.9 0.3 

Estuarine and Marine Wetland 

 
0.0 0.1 7.4 

Freshwater Emergent Wetland 55.5 
 

344.2 27.7 

Freshwater Forested/Shrub Wetland 5.0 
 

134.3 22.9 

Freshwater Pond 0.2 0.3 9.8 2.1 

Lake 

  
43.1 

 Total 60.8 3.3 489.2 60.7 

*analysis completed prior to BECQ release of 2017 revised watershed boundaries and drainage basins 

 
 
Future changes in land use/land cover can often be projected using zoning maps to assume a 
maximum build out scenario.  A 2013 zoning map is shown in Figure 4.2; however, this was not 
provided in GIS.   
 
Appendix B was compiled showing proposed, pending, and recently constructed development 
projects in the lagoon watersheds and inland section of the SLUMP area.  
 

 



State of the Lagoon Report - Saipan, CNMI  47 

Figure 4.2:  2013 Saipan zoning map. 



State of the Lagoon Report - Saipan, CNMI  48 

4.2 Infrastructure 

The location of wastewater, drinking water, and stormwater infrastructure reflects population 
and land cover density.  Appendix A, Map 8 is a map of population density by community.  
Note that population estimates are not provided on a watershed basis.   
 
Wastewater  

There is an extensive sanitary sewer system along the coast and in the densely developed 
portions of the lagoon watersheds.  Commonwealth Utilities Corporation (CUC) maintains 
thorough inventory of over 30 pump stations, main and lateral lines, treatment facilities, and 
other structures within their system.  There are two waste water treatment plants (WWTPs) 
handling wastewater from the lagoon watersheds: Agingan in the south and Sadog Tasi to the 
north.  A package system is located on Mañagaha and operated by the island concessionaire.  
Appendix A, Map 10 shows the locations of main infrastructure and the sanitary sewersheds 
contributing to the two WWTPs.  The Agingan WWTP discharges outside of the lagoon.  The 
Sadog Tasi discharge outfall is inside the lagoon, just north of the shipping channel.  The plume 
from the Sadog Tasi outfall was modeled by Damlamian and Krüger (2010) to better understand 
dispersal patterns (see Section 3).   
 

According to the discharge permit, the Mañagaha Island wastewater plant was significantly 
upgraded in 2007 to a FRP Johkasou treatment package plant.  This is an advanced treatment 
system capable of achieving up to 95% removal for biochemical oxygen demand (BOD5) and 
total suspended solids (TSS).  It consists of a membrane separation activated sludge process, 
flow equalization-denitrification, submerged type aerated activated sludge with flocculation, 
nitrification tank with membrane separation, settling, and ultraviolet disinfection of the treated 
effluent.  Discharge is into a leach field.  It serves a daily population up to 1,050 and receives 
only domestic sewage with a design flow of 0.005 MGD.   
 
According to the discharge permit, the Sadog Tasi WWTP serves a population of approximately 
20,000 people, receiving domestic wastewaters from “the Central System,” dairy wastes from 
Coca-Cola factory two to 3 times a year, septage from privately-owned septic tanks, and fats, oil 
and grease from various grease traps.  The average reported flow rate is 2.9 MGD, with a 
maximum allowable flow rate of 3.2 MGD.  The treatment plant underwent major renovations 
during 2010-2011 to replace bubble diffuser system with floating mechanical aerators, as well 
as rehabilitation of mechanical components.  The WWTP is currently designed to achieve 
secondary treatment via influent screening, grit removal, diffuser system, aerated treatment 
using activated sludge, clarifiers, and dewatering by belt filter press.  There is no disinfection 
component.  Treated wastewater is discharged through the Saipan Lagoon outfall, 
approximately 1,200 feet offshore into Tanapag Harbor.  The outfall is a welded HDPE pipe with 
the diffuser system at a depth of about 49 feet.  Dried sludge cake is hauled to nearby landfill.   
 

The Sadog Tasi WWTP NPDES discharge permit was recently renewed.  Review of the EPA ECHO 
website for the Sadog Tasi showed current non-compliance in April 2017 with bacteria, flow 
(maybe from lack of data?), and significant non-compliance for nickel and copper.  Personal 



State of the Lagoon Report - Saipan, CNMI  49 

communication with EPA Region 9 (Peter Kozelka in April, 2017) indicated that the new permit 
incorporated an increased dilution credit (88:1 from 77:1) for bacteria, nutrients and metals 
based on a BECQ –approved mixing study.  This increased dilution credit will likely change 
compliance going forward for some parameters (e.g., orthophosphate and metals), however, 
because the facility does not currently disinfect, there may still be issues with bacteria, on 
situation specific basis.  Figure 4.3 and Table 4.6 shows current compliance issues in September 
2017 still in effect for phosphorous, bacteria, nickel, and copper parameters.   

No additional information was reviewed regarding:  the condition of the sanitary sewer 
network; the number or performance of onsite systems, including private package plants; or 
the number of livestock or confined animal feeding operations. 
 

Figure 4.3:  Current (September 2017) effluent compliance report for Sadog Tasi WWTP 
(https://echo.epa.gov/effluent-charts#MP0020010/61211) 

 
 
Drinking Water 

The water distribution network (i.e., lines, wells, tanks) is shown in Appendix A, Map 11.  In 
addition to the main lines, it includes a breakdown of well types, including injection wells.  
There are 14 injection wells, presumably Class V, located near the coast.  CNMI has three 
classes of groundwater protection, with the lowest/least restricted located along the coastline.  
No information on the drinking water system or wells were reviewed for this report. 
 



State of the Lagoon Report - Saipan, CNMI  50 

Table 4.6.  Sadog Tasi Exceedance Report from Jan –April 2017 time period.   

 

 

Stormwater 

In CNMI, DPW is the lead agency for implementing the NPDES MS4 program related to 
stormwater, but has a memorandum of agreement with BECQ to coordinate on program 
implementation.  The MS4 permit was issued in 2006.  The last annual report submitted to EPA 
on the MS4 program was dated 2012.  EPA expects to issue a revised permit in 2017-2018 (per. 
com., Eugene Bromely).   
 



State of the Lagoon Report - Saipan, CNMI  51 

The stormwater drainage network is presumably not as well mapped as the other utilities, 
however DPW may have more complete mapping information that could be shared with BECQ.  
Catch basins, outfalls, drain lines, and existing treatment practices have been mapped within 
Garapan Tourist District (see Appendix A, Map 12).  A preliminary inventory of existing 
stormwater BMPs was started by Horsley Witten Group based on facilities observed during a 
stormwater training in 2016.  The mapping data containing information on over a dozen 
individual facilities was provided to BECQ.  Lack of maintenance on the drainage system, and 
leaking sanitation lines were found in Garapan to contribute to water quality issues at outfalls 
into the lagoon (HW, 2015).  It is also apparent that outfall locations have been mapped south 
of Garapan, and in some cases, have been used as monitoring stations (Denton et al., 2014 and 
Arriola et al., 2016).  New watershed and drainage area mapping by BECQ may also incorporate 
outfall locations.  Figure 4.3 shows a map of shoreline outfall locations south of Garapan, for 
example.  The shoreline assessments and the realignment of Beach Road offer a good 
opportunity to update drainage mapping for a significant portion of the SLUMP area.   
 

Figure 4.3:  Map of seagrass beds and stormwater outfalls (taken from Skeele 2014, unreferenced source, 
presumably from Denton et al., 2014 study) 



State of the Lagoon Report - Saipan, CNMI  52 

Post-construction stormwater design standards for recharge requirements vary based on the 
underlying geology.  Water quality treatment requirements vary based on the surface water 
classifications.  Redevelopment standards differ from new development.  
 
Other 

Other infrastructure to consider are the electric, phone, and other utilities within the inland 
SLUMP, including those associated with the port and industrial district, which include the 
landfill, two power stations (one CUC), and numerous diesel back above-ground storage tanks 
(ASTs).   

The CPA-operated Port of Saipan includes a number of significant infrastructure features, 
including (from http://www.cpa.gov.mp):  

 2,600 linear feet of berthing space, 
 22-acre container yard, 
 Water line and an underground fuel line protected by a concrete vault, 
 An underground sewage removal system,  
 Backup generator for port operations area, 
 Dockside lights for nighttime operation, 
 Refrigerated containers outlets with backup power source, 
 Seawater Fire Fighting System, 
 The channel, turning basin, and berthing areas have been widened and deepened to a 

uniform 40 feet in order to comfortably welcome medium to deep draft vessels into 
port (with further expansion proposals periodically proposed), 

 Two fuel storage facilities at the Saipan seaport,  
 Bulk cement company,  
 Three freight forwarding companies and three shipping agents,  
 Sunset cruises,  
 Improved navigational aids and repositioned harbor buoys to mark the safest route into 